286 1 74 012 0
New
286 1 74 012 0
Connecting ring
CHF 18.11 per piece, excl. VAT
»

For R75 Wehrmacht sidecar

261 1 07 002 0
New
261 1 07 002 0
Spacer ( H=14 )
CHF 39.22 per piece, excl. VAT
»

Spacer for ignition coil H=14, R6; R61; R66; R71

Matra 369A
New
Matra 369A
TOOLS
CHF 350.97 per piece, excl. VAT
»

Set of plates for crankshaft disassembly

Matra 369/2a
New
Matra 369/2a
TOOLS
CHF 181.06 per piece, excl. VAT
»

Plate for crankshaft disassembly

Matra 369/1
New
Matra 369/1
TOOLS
CHF 167.13 per piece, excl. VAT
»

Plate for crankshaft disassembly

Matra 331/1
New
Matra 331/1
TOOLS
CHF 241.69 per piece, excl. VAT
»

Steel pipe for press work

61 21 1233457
New
61 21 1233457
RING NUT
CHF 3.90 per piece, excl. VAT
»

Plastic knurled nut, M6,  R50/5 - R100RT

46 63 2315164
New
46 63 2315164
Screw ( M6 )
CHF 7.68 per piece, excl. VAT
»

Screw M6 x 22, R80GS PD; R100GS PD

46 63 2315163
New
46 63 2315163
Screw ( M6 )
CHF 7.68 per piece, excl. VAT
»

Screw M6 x 25, R80GS PD; R100GS PD

250 1 61 022 0.W
New
250 1 61 022 0.W
TOOLS ( Schweissmatrix/Welding jig )
CHF 325.91 per piece, excl. VAT
»

Frame bearing jig for centre stand brackets (250 1 61 022 0), R5 - R71; R51/2 - R68,

33 32 4 544 160
New
33 32 4 544 160
Compensating plate
CHF 0.30 per piece, excl. VAT
»

Shim, R50 - R69S

31 42 2345382
New
31 42 2345382
Spring retainer
CHF 76.79 per piece, excl. VAT
»

Telefork spring retainer F650

31 42 1235615
New
31 42 1235615
Rubber grommet
CHF 1.58 per piece, excl. VAT
»

Rubber grommet, grey, R60 - R1150GS; K75 - K1200

12 11 8 030 150
New
12 11 8 030 150
Spacer ( H=19 )
CHF 39.22 per piece, excl. VAT
»

Spacer for ignition coil H=19, R5; R51; R51/2

11 11 0 002 158
New
11 11 0 002 158
Bush bearing
CHF 126.28 per piece, excl. VAT
»

Crankshaft bearing bushing, R5; R6; R51; R61; R66; R71; R51/2

F 67 A 36
New
F 67 A 36
Stopper
CHF 26.80 per piece, excl. VAT
»

Stopper for foot brake lever, R2 series 1 - 3

Repair part on frame

275 1 72 010 0
New
275 1 72 010 0
PROTECTION CAP
CHF 11.14 per piece, excl. VAT
»

Protection cap for brake light switch R75 Wehrmachtsgespann

254 1 14 055 1
New
254 1 14 055 1
Valve cover ( M16 x 1,5mm )
CHF 138.06 per piece, excl. VAT
»

Valve cover with studs and M16x1,5mm thread, R51; R66

Produced to original technical drawing

254 1 14 055 0
New
254 1 14 055 0
Valve cover ( M10 x 1mm )
CHF 138.06 per piece, excl. VAT
»

Valve cover with studs and M10x1mm thread, R5

Produced to original technical drawing

62 21 1 244 055
New / Promotion
62 21 1 244 055
BRACKET LOWER
CHF 5.18 per piece, excl. VAT
»

R65 GS; R80 G/S Cockpit

46 53 1 242 330
New
46 53 1 242 330
Holder
CHF 4.27 per piece, excl. VAT
»

R45 - R65; R60/7 - R100RT, V2A

33 53 1 230 363
New
33 53 1 230 363
NOTCH LEVER
CHF 24.51 per piece, excl. VAT
»

No longer available from BMW. Manufactured according to original drawing

33 53 1 230 359
New
33 53 1 230 359
Handle
CHF 4.27 per piece, excl. VAT
»

No longer available from BMW. Manufactured according to original drawing

31 42 2 000 254
New
31 42 2 000 254
Screw
CHF 13.93 per piece, excl. VAT
»

Steering damper retaining screw (only solo machines), R51; R61; R66; R71; R51/2

Old part number 251 1 62 050 0

Produced to original technical drawing

16 14 2 305 761
New
16 14 2 305 761
DAMPER RING
CHF 11.96 per piece, excl. VAT
»